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Customer : _PLESA ANAHUAC Y CIAS. SA DE CV

)H{0) DONG - A STEEL CO.,

* Head Office : Rm 405 Woo Chang Bldg 152-2
Kamjon—dong, Sasang—gu, Busan,Korea

* Gwangyang Factory : 1653-12, Taein—dong,
Gwangyang City, jeonranam—do, korea

LTD.

A £ 9 ERW STEEL STRUCTURAL :
Commodity TUBING FEX * Busan Factory : 1516-5, Dadae—dong,
- Shipper : Saha—gu, Busan, Korea
: HEZ 74 ' :
~.pec. & Type : ASTM A 500 Gr.B * Seoul Office : 507-1, Sihwa Industrial Complex 2ma,
. Jungwang-dong, Siheung City, Gyeonggi, Korea
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Thick— Total Tensile Test (Min.) ) ) . . H 2
Size Length Product No. Qua- Bending | Flattening | Surface Chemical Composition (Max.) Heat No.
(inch) ness (M) (Lot No.) ntity Length Y.P T8 E.L Test Test Treatment (Coil No.) Remarks
(Inch) : (ft) (MPa) (%) c Si Mh - P 'S
> 317 400 23 0.300 - - 0.045 0.045
6 t X 4 0.250 40 JJC12G1AF048 48 1,920 334 458 25 - Good Oiled 0.1685 0.015 0.312 0.0124 0.0031 SR77398
- %4 0.313 40 JJC12G1AF009 36 1,440 341 464 25 - Good Oiled ) 0.1740 0.015  0.316 0.0144 0.0026 SR77511
6': X 4 0.313 40 JJC12G1AF010 8 320 341 464 25 - Good Oiled 0.1740 0.015 0.316 0.0144 0.0026 SR77511 -
6 X 6 0.250 40 JJC15G2AF099 171 6,840 334 458 25 - Good QOiled 0.1685 0.015 0.312 0.0124 .0.0031 SR77398
6 X 6 0.313 40 JJC16G1AF097 96 3,840 341 464 25 - Good QOiled 0.1740 0.015 0.316 0.0144 0.0026 SR77511
8 X 6 0.375 40 JJB28G2AF010 36 1,440 333 479 24 - Good Oiled 0.1836 0.013 .0.369 0.0150 0.0028 SR77523
8 X 8 0.375 40 JJB24G2AF009 4 160 333 479 24 - Good Oiled 0.1836 0.013 0.369 0.0150 0.0028 SR77523 :
8 X 8 0.375 40 JJB24G2AF008 5 200 333 479 24 - Good QOiled 0.1836 0.013 0.369. 0.0150 0.0028 SR77523
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" We hereby certify that the material has been made in accordance
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with

the order and specification.

Manager of material testing section Ha J. S.




